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498BT Pl AMALFHF  Body assembly and accessory

ke ® = ' P it & o
No. Part No. MName 'ty | Remark
.1 | GB/TS783-2000 | 7<fsk8@# M12x32 Bolt M12x32 4
2 | GB/T93-1987 S 12 Spring washer 12 8

3 | 490BT-13001 [ %23 Flywheel housing | 1

4 | 495B-01047 HIEER 50 Plug 50 1

5 | 490B-03017 BWEER 20 Plug 20 3

6 | 490B-01079 BB A 40 Plug 40 | 10
7 | GBT6T-2000 S Screw M6x10 2

& | GB/T93-1987 WEHRE 6 Spring washer 6 |2 |
0 | 490B-13003 MEFL Cover,inspection hole 1
10 | GBrr0-1985 | POBEERRET oy wine90 2
11 | 490BT-13004 CRESL Shim I
12 ok . 0il seal 100x125x12 |
13 | 490B-01009 B S8 Plug 58 1
14 | 495B-01008 PETREitt i E I Rear camshaft bushing 1

15 | 495B-01022A I Fik#R Lower thrust bearing | 2
16 | 405B-01026A iR Upper thrust bearing 2
17 | A498B-01019 . EHI R Bolt ‘ 10 |
I8 | 490B-01018 TR RS E Washer 10
19 | A498B-01023 J& E ok 2% Rear bearing cap | 1|
20 | 495B-01033A EHETE Main bearing lower half 5
21 | 495B-01034A FHE ER Main bearing.upper hall | 5
22 | 490B-01027 By Plug 1
23 | Ad98B-01032 R % Main bearing cover | 4 |
24 | A498B-01001 : HL Cylinder black 1
-
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498BT HLIEGBZIF{T  Body assembly and accessory
) ue | P— nl & @
No. Part No. | Mame Qty | Remark
25 | GRIT119.2-2000 | PIEEHS BS=20 Pin B8x20 | 2
26 | GBIT119.2-2000 | F#E8 B10x25 Pin B10x25 : | 2
27 | 450B-01080 WIEER 15 Plug 15 | 2
28 | 490B-01029 $#9E RI/B Plug R1/8 6
29 | 490B-34009 0 K% 5 O-ring [ 1
30 | 490B-01071 LM e 0il filier gasket I

31 | 490B-01072 ALl 28 A AR 0il filter back plate 1
32 | 490B-01073 ALtk 208 T R AR Gasket 1|
33 | 490B-01076B SR Fuel filter back plate 1
34 | GB/T93-1987 FPrh g 8 Spring washer 8 11
35 | GBITS783-2000 | AALEHEE M8x22  Bolt M8x22 5
36 | 490B-01002 AL ERAREE() Bolt 14

490B-01003 SHRLEERE(L) Bolt 4
37 | 490B-01044 T SR pELh Washer for cylinder head balt
38 | A498B-01005 | SELE Cylinder liner 4 |
39 | 495B-01050 | siEIE 60 Plug 60 |1
40 | 495B-01007 WEEFaEes Camshalt bushing 2
41 | 490B-01012 B E Casket 1
42 | 490BT-01011 i & 4 Water pipe 1
43 | GBIT5783-2000 | A F=L10HE M8x22  Bolt MEx22 2 I
44 | 490B-01101 AR T4 Drain cock handle 1
45 | 490B-01103 | B Drain cock core 1
46 | GBIT91-2000 | FFOHS 3.2x22 Pin 3.2x22 I
47 | 495B-01102 | i Valve hody 1
48 | GBIT348-1985 AT 6-140HY  Washer 61401V 2

. IJ'| a
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498BT MUk L F  Body assembly and accessory
ws| R B T B R | x
Ma. ; Paxt No. Mame 'ty | Remark
49 .| 490B-01104 L8 Spring ! 1
50 | GB/T91-2000 FEOH L6x12 Pin 1.6x12 |1
51 | GB/T97.1-1985 FALE 8-140HV Washer §-140HV |2
52 | 495B-01015 L s 0H 0il injector | 4
53 | GB/TS783-2000 | 758 % B MBx16 Bolt M8x16 | 2
54 | GBTS783-2000 | A<fdkifE M8x30 Bolt M830 5
55 | GB/T62-1988 ST A M6 Nut M6 1
56 | GB/T97.1-1985 28 6-140HV Washer 6-140HV |
57 | 490B-34005 PR Dunes covesair intske 1
58 | 490B-34008 R 45 Seal ring 1
59 | R (1) Filter( 1 ) 1
60 | 490B-34006 oI 28 T 1k -t A hrea 1
61 | 490B-34013 b el s 1) Air vent{ 1) 1
62 | 490B-34010 L M Transition pipe 2
63 | 490B-34011 i Strut 1
64 RO Filter( I1 ) 1
65 | 490B-34012 A Air vent(1I1) 1
66 | 495B-34003 | & Plate 1
67 | 495B-34004 | HREH Inlet drivepipe 1
68 | 490B-340024 [ i Fixed plate 1
69 | 495B-34007 WAL Air vent( 1} 1
70 | GBIT6T-2000 TEHY £ L BET M6x50  Serew M6x50 1
|
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system assembly

Cylinder head and gas exchanging

g

No.

[\

10
11
12
13
14
15
16
20
21
22

23

Part No.
490B-03018
GR/T894.1-1986
GB/T848-1985
490B-032124
GBIT6171-2000
490B-03201
490B-03211A
490B-03202
490B-03203
490B~03204
GB/T5783-2000
GB/T93-1987
GB/T97.1-1985
GB/T1096-1979
495B-06003
490B-06002
490B-02008
495B-06001
490B-03006
490B-03007

490R-03005

| 490B-03004
I
490B-03011

495B-03015

| w12
4 20
. [# 20
CSNEEHE
2R M8x]

S E R AR R T
e W
SARE: ¢ i
SIER R
SR
AL SRR MEBxl8
EHRE 8
FhE 8

i C8x32
KT
ST

WEE T2

h A

4

ST L

|
| Sr15hE
Sl1RE TR

| HESTT

B

Mame

Plug 12
Snap ring 20

Washer 20

Valve rocker arm bushing

Nut M8x1

Adjusting serew for valve

clearance

Valve rocker arm
Seal

Spring

Shaft

Balt M8x18
Spring washer 8
Washer 8

Key C8x32

Push rod

Push tappet

Thrust plate for camshaft

Camshaft

Split valve retainer
Valve spring scat,upper
Valve spring,inner
Valve spring.outer
Lower seat,valve spring

Exhaust valve

1.

i3

o) o i

Q'ty | Kemark

2

E 1

17

T
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S R AECS AL Cvlinder head and gas exchanging

syslem assembly

Eel  m o5 | % B wr| s
No. “Part No. Name 0y | Remark
28 | A498B-03014 BRI Intake valve 4
29 | GBISTS3-2000 | 7f83k 8k M8x18 Bolt M8x18 4
30 | GB/T93-1987 | A 8 Spring washer 8 | 17 |
31 | 490B-03012 Ja A Rear cc—vlcr 1
32 | 490B-03013 AR Gasket ]

33 | GB/T56-1988 AR M8 Nut M8 3
34 | GB/T899-1988 e Stud AM8-M8x50 8
35 | 498B-03101 SELE Cylinder head 1
36 | 490B-03102 HI5#E Valve guide 8
38 | 490B-030014 ATTER R AR Std |
39 | GBT6170-2000 | 7RG MI10 Nut M10 4 |
40 | GB/T93-1987 R 10 Spring washer 10 8
41 | GB/197.1-1985 | F#ME 10 Washer 10 8
42 | 495B-03003 HAEHS Gasket 4
43 | GBsgo-1988 | LM Stud AMB-M8x25 8
a4 | GRIT6170-2000 | AFREL M8 Nut M8 8
45 | 490B-03103 H e Plug 1
46 | 490B-43005 TEMEESE R Thermostat gasket 1
47 | GBITS783-2000 | 7~frskig 4 M8x25 Bolt M8x25 3
48 | GBT97.1-1985 HE 8 Washer § 7
45 | 490B-43001 iR E Thermostat eover 1 | 498BPG
490BT-43001 f FiRE Thermostat cover 1 | 498BT
50 | 490B-43003 TR Thermostat cover gasket 1
51 | 490B-43002 - Thermostat il
: g
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8 " = e S Tt
UL @5 S BCSHLM Cylinder head E:I.I‘!.d gas exchanging
system assembly
ik AV~ # B R &
Na. Part No. Name 'ty | Remark
52 | 490B-01074 B Pipe m o 1 -
53 | 495B-43007 | AEFR K Water pipe 3
54 | 490B—43008 | B NPT3/8 Plug NPT3/8 1
55 | GB/TST82-2000 | 7~Hi3L B M8x35 Bolt M8x35 4
56 | 490B-43101 1A Thermostat housing 1
57 | 490B-43009 T 2R Water temperature sensor | 1
58 | 495B-03108 HeA ] Exhaust valve seat 4
59 | A498B-03107 HE 1 Intake wvalve seat -
60 | 490B-03009A | BH Hoisting bracket 1
61 | 450B-01078 B EE R 30 Pulg 30 4
62 ' 485-08001 HEAE Exhaust pipe 1
63 | A498B-01004 | SEEH Gasket 1
64 | 490B-03109 W i A A Sleeve tube 4
65 | 490BT-08003 WA EE Exhaust adapter 1 | 498BT
66 | 490B-00002 #HSE Intake pipe 1 |498BPG
A90BT-09002 #EE Intake pipe 1 | 498BT
67 | 490BT-D9004 b o ] Paper gasket [ 1 | 498BT
68 | 498-03016 AUl 01l seal 8
69 | 490B-54000 | ZESnihzE Air calorifier 1 |493BPG
70 | 490B-09003-7 HRIER Intake adapter [ 1 |498BPG
|
|
|
| |
15 -
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g g 4 =, Hwor b iR ey
498BT KA Oi sump assembly
¥ e | % B iﬁfﬂ & i
No. Part No. Name Q'ty | Remark

1 | 490BT-07002A il FE AT 28 ) 0il sur; gasket | 1
2| 495BT-07106 | Main il sump | 1
3 | 490BT-07004 RS A 0il sump gasket 1
4 | 490BT-07003 IR ER 0l sump botton plate 1
5 | GBIT93-1987 | MEHEH 8 Spring washer 8 41

6 | GBTST83-2000 | AFLEH M8x2S  Bol M8x25 39 |
7 | IB982-1977 HEHEHE 20 Seal ring 20 1
% | IB2343-1979 REfH AR IE M20x1.5 Magnetic plug M20x1.5 1
9 | 490BT-07303 HaiE REER Gasket 1
io | 490BT-07300 %ﬁﬁﬁgﬁ:ﬁm 0il lever pipe 1
11 | GB/TS783-2000 | A3k M8x20 Bolt M8x20 2
12 | 490B-07200 HLib s R 0il lever 1
13 | 495BT-15001 | ahindi s Vgt ont bisckel 2
14 | GB/T93-1987 | HFEHLE 18 Spring washer 18 | 4
4 15 | 490BT-07800 AP ST AR Bolt 4
N 16 | GRT93-1987 SR 10 Spring washer 10 |6
17 | GBITSTS2-2000 | AfL84 MI0x45  Bolt M10x45 6

=
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S =g g e poa T %
W EEEFT AL Piston :*.rmn;:r:tlng rod assembly
T K 7 4 el e
No.|  PartMNa Wame Oty | Remark
1| adosp-osooz | m—imes Bapressin: R s |
2 | A493B-04003 | s SR Compression ring(secend) | 4
3 | A498B-04102 RN Spiral expansion spring | 4
4 | A408B-04103 | (A8 Pin | 4
5 | A498B-04101 ElHETREZ N Ol ring body | 4
6 | GB/T893.1-1986 FLHI s R 34 Snap ring 34 8
7 | A498B-04001-1A | {H3E Piston 4
8 | A498B-040044 §5 24 Pistan pin | 4
9 | A498B-04205 FEFT 45 Connecting rod hush 4
--10' A408B-04201 HEFFE Conneeting rod 4
11 | 495B-04005-1A | FEFFAIE Conpeohngod beatie || 8
iz 4956042024 HEH Connecting rod cap 4
13 | 495B-042038 TETEE R Connecting rod bolt 8
|
|
|
|
. 21
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= Hi il AR .": B,  Crankshaft {lvwheel assembly

K5 £ & i i | &
No. Part No. ! Name 'ty | Remark
1 | 490B-05008 s Starting pawl 1
2 | 490B-05007 EHMEE  Washerstarting pavl ]
3 | 495B-05006 | M v #E Vobelt 1 |498BPG
490BT-05006 | Hislh V #4 V—belt 1 | 498BT
4 | GBTI096-1970 | & A12x60 Key A12x60 1
5 | 495B-05004A s Crankshaft | 4
6 | GBT119.2-2000 | AR B10x24 Pin B10x24 E
7 ; GB/T278-1989 | Hii& 80203 Bearing 80203 | 1
8 | 490B-05102 KA Flywheel ring gear ' 1
9 | 490B-05101-7 ki Flywheel | 1 |408BPG
495BT-05101A | k#% Flywheel 1 | 498BT
10 | 490B-05001 KRR IR Safe plate 3
11 | A495BZL-05002 | Y& Flywheel bolt 6
12 | 490BT-05120 R R Snap ring 1 | 498BT
|
|
- |
|
[ |
i
S

_ |
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498BT W E{E = 2 Mk Timing gear train assembly
e ft = % W R &
No. Part No. MName | (3'tv | Remark
1 | 490BT-16014 | I 3F Hydraulic pump end cap | 2
2 | 490BT-16013 S R T e H}'iii(rauiic pump end cap 2
| 3 gasket
| = Hi SR Front hydraulic pump
3 | 495BT-16016 T B S B inficib flata 1
o - «  Front hydraulic pump
4 | 495BT-16017 THT 30 HE T B 452 AR 38 R e 1
5 | GB/T276-1994 R 6206 Bearing 6206 | 2
6 | 495BT-16001A IE P P48 5 08 Timimg gear cover 1
7 | 495BT-16002 | ERt =R Timing gear cover gasket | 1
8 :i 495BT-16003 ErHERE Timing gear 1
9 | 495BT-02011 TP I 3R 5 Fromt hydraulic pump gear] 1
10 | GBIT292-1994 FtEREERENTR T206AC Bearing 7206AC 2
T = ; Rear hydraulic pump
11 | 495BT-16019 JE R R g plata sk 1
| = - Rear hydraulic pump
12 . 495BT-16018% | T R gusset plate 1
13 | GB/TS782-2000 ARk 8 MBx40 Bolt M8x40 | 2
14 | GR/T5782-2000 | 7< A1 BR#E M8x50 Bolt M8x50 4
15 | CB/TST82-2000 AR MBxa0 Bolt M&x60 4
16 | GBST5783-2000 75 SRR M8x25 Bolt M8x25 1
17 | GBTS782-2000 | 73f %84 M8x30  Bolt M8x30 4
18 | GB/T5783-2000 75 i SR MBXTO0 Bolt M&x70 |
19 | GBITST82-2000 | <AL IRH: M12x45  Bolt M12x45 1
20 | GB/T93-1987 R E 12 Spring washer 12 1
! : g - Camshalt timing gear
21 | 490B-02011 . O 3 IR R B AR Diariit flats 1
22 _I 400BT-02009 BRI I Camshaft timing gear 1
23 | 490BT-02006 E RS 5 Timing lazy gear 1
24 | 490B-02015 g R O Timing gear 1
30-
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498BT ERT G e {Esh 2 B Timing gear train assembly

ﬁ:_ el o= | . B &
emark No Part Nn Mame _ ‘ 'ty | Remark
3 25 | 490B-02012 1 S T A Plate |1

26 | GBITS782-2000 | 75 sL 88 M8x60 Bolt M8x6(0 2
27 | 490BT-02100 B il MR Injection pipe: 1
28 | 490B-02004 IE ¥ 5 44 Gear shaft 1
29 | 490B-02005 | ESE R E Gear bushing 1
30 | GB/TS783-2000 | A% L48H M8x16  Bolt M&x16 1
31 | 450BT-02007 Hh 4 £ i H7 4 Crankshalt timing gear 1
32 | 490BT-53002 B s Bracket 1
33 | GB/T5783-2000 | /<A L8 M10x25  Bolt M10x25 2
34 | GB/T93-1987 FHAE 10 Spring washer 10 2
35 | GBIT5782-2000 | A /038 M8xS3 Bolt MBx55 3
36 | GB/T93-1987 MR 8 Spring washer 8 34
37 | GBMY7.1-1985 | M 8-140HV Washer 8—140HV | 34
38 | GBITS783-2000 | 7L 8B MBx30 Bolt M8x30 1
39 | 495BT-02010 | RRUEFE LR :;f:f‘r‘" Bydrailic purip |
40 | GB1192-2000 B4 8x20 Pin 8x20 i
41 | 490BT-02015 EEh R IEEI A FEMNEE  Bushing 1
42 | GBITS783-2000 | »fsk g Mexle Bolt M6x16 fi
43 | GRITY3-1987 BFEE 6 Spring washer 6 6
44 | 490B-16012 el Indicating needle 1

.3!-

z)dinateh

desde 1975



http://www.dinatek.ec

) T
TELE F S AL Cylinder head cover assembly
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SELFEEE B AL Cylinder head cover assembly

EC 5 ErE:
No. Part No. Name 'ty | Remark
T | aooptiz0ip | mwmni Cap il
490B-11014 T O 35 2 Cap gasket I
490B-11006 G R Seal washer 4
4905111004 | S EEAEsE  Cylinder head cover 1
490B-11004 | T R A Rubber pad L
| GBITS27-1986 | HERMET 25 Rivet 2x5 4
400B-11009-1 | HERE Nameplate 1
| GBIT923-1988 IR M8 Nut M8 4

rZjdinateh



http://www.dinatek.ec

Oil pump and pil pipe assembly
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fLiZE Pl B B AL Oil pump and oil pipe assembly

it %

Tt
3

Part No.
e -’-:95]3—312{33
| 495B-31001
495B-31004 A
4 CEB/TOT. 1-1985
: GBMT93-1987
GB/T5783-2000

GB/T5783-2000

\/

8 | 495B-33000
9 | 490B-33005
GBIT6170-2000
11 | GB/T899-1988

12 | 495B-311004
13 | 495B-310064
14 | 495B-31005A
15 | GB/I308-1989
16 | 495B-31003
17 | 495B-31002
18 | GB/T6171-2000
19 | GB/T6173-2000
20 | 495B-31007
21 | 495B-31202A
22 | 495B-31008A
23 | 490B-31201

wwm
L & gt
Hoh R
T 8
R 8
AR R M8x30
R MBx20
LIS B 8
5

AHUEAE MB

% BEE M8x38
B0 AE 2R AR
HlihdkaEE S R
LR =

W 10

i e fo 380

i ST

PR AR M1dx1.5

/DS R SR
M14x1.5

| HLimH s A

g
Ah5ET

| B

% B

MName

Pin

(il pump driving gear
Qil pump housing
Washer 8

Spring washer 8
Balt M8x30
Bolt M8x20
Piping assembly
Gasket

Mut M3

Stud M8x38
Screen filter

(il filter gasket
Cover,oil pump
Steel ball 10
Spring

e

Nut M14x1.5
Mut Mi4x1.5
Coveroil pump gasket
Inner rotar

Outer rator

Shaft of vil pump

Hrh

il

2

1

1

N

fr

ltemark
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BHIKF A Cooling water pump and fan assemblyv

10

11

13
14

16

i %

Part No.

GB/T5782-2000
GBIT93-1987
490B-41100
490B-41003

490841002

490B-41001

GB/T6178-2000

| GBT93-1987

495842011

495B-42001

GRIT893.1-1986
GB/T278-1980
495842003
GB/T1099-1979
495B-42002

GB/T5782-2000
| GBITS782-2000

CBMY6-1985

| 495B-42004

GB/T1152-1989

| 495B-42005
| GBIT5782-2000

GB/T5782-2000
495B-42007A
490BT-42011

?:E?LE?H M8x45
g R 8

TR FAF

R AR
8 e R

| D HE

1 T TR AR B
M10

FRE AL 10
JEBH 0235-AF
B B R
58 40

iR 6203

Sty 75 [

i 5%19

biEE ]

Ao ff R EREE MBXBO
A7 S M8xT0
HiE 8

REME

g

e e

75 f M MBx65
AR MBxS5
AR R R
RSN

%o

MName

Bolt M8x45
Spring washer 8
Fan

Gasket

Fan pulley

Fan belt

Nui MIO

Spring washer 10
Washer Q235-AF
Fan pulley hub
Snap ring 40
Bearing 6203
Sleeve spacer
Key 5x19

Water pump shaft
Balt MEx80

Rolt M8x70

Washer 8

Water pump housing

Oil cup
Gazket

Bolt MBx65
Balt M8x55
Guskel

Shim

e

Oy | Remark

& i

| 498BPG

498BT

498BPG

498BT
| 498BPG
98RBT

- 38 -
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I PG

HIEBT

sBIG
£ BT
98BPG
€ BT

W HIRE K EE Cooling water pump and fan assembly

5 8

MNo. Part No.

23 | 495B-42006A
490BT—42006
24 | 495842008

25 | IB/TS086-1991
26 | 490BT-42010

27 | 495BT—-42007

7 I
K b i

FRFEM

skt
st =)

| AR

# i
Mame
Back plate
Back plate
Water pump 1mpeller
Water seal
Waler pump connecter

Gasket

Hoht

& i

Remark

| 498BPL(-

408BT

408BT

498BT

rZjdinateh

desde 1975



http://www.dinatek.ec

PR E S Fuel supply system assembly

15

- 40 -

f'_'Zjdinateh

desde 1975



http://www.dinatek.ec

PRI RS Fuel RinpI}"syStcm assembly
B % e
i Part No. Mt Q% Remark
_1_.|_03 21002-1 LRk ;5%%‘& Gaskel 1
2 | A498B-21000 Al AR Fuel injection pump 1
5 |camo-togs | SIUAKWEERE by yoos 3
4 |490B-23501 FH Clamp | &
5 54905—23502 ‘ G Fivas Rubber gaskel i
6 ismgs—wm | SMELE 6 Spring washer 6 3
7 i(;Bn‘ﬁnz_zo{)u i M Mo Nut M6 3
8 |495B-22000A i el B Fuel injector 4
9 |490B-25100 | BEH S EAE R Injectar leak—off pipe 1 | 498BPG
AO0RT_25100 | BOHMIZEFIMAE S Injector leak—off pipe 1 | 498BT
10 [490B-23100 | BT Ej;ff’iﬂf” high pressure | | | JogppG
400B=23100-1 |25 — L kR t]';ilr:; :}i_:der e pReRie 1 | 498BT
11 |490B-23200 St En sy 2nd ovlinder bigh pressure | ;| yopppg
- 490B-23200-1 | B EIE EHEHN ﬁ'ﬁ fﬂ“‘iﬁr high pressure | | jospT
12 |490B-23300 =t s A 2rd cYlinder high pressure |y yogppg
490B-23300-1 5 = E A ?ﬁl Lli’]li:d"r Bigh precsure 1| 498BT
13 |490B-23400 5 AT 7 T i AR ?ﬂfﬁﬁgder high pressure i 1 |498BPG
B 490B-23400-1 55 I 7 R TR ?l:kliil}j:der high preesiics I | 498BT
1 o200 | R T L cton pump |
< 15 490824000 LE i RE AR Fuel filter I
16 |GB/T97.1-1985 F2E 8 Washer 8 2
17 |GB/T93-1987 Bl 8 Spring washer 8 2
18 | GB/TSTR3-2000 Ak @ MEx30  Bolt M8x30 2
19 |4908-25300 s’g%ﬁ I3 SR i ;::ips%:]ﬂi11:%}_]r;:&:mtn supply :
20 | 490B-25401 Tt B A £ 3k Fuel supply pump eonneetor | 1
_ . 8
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Fuel pump assembly

| ® B % %E'_'ti #r ik
No. Parl No. Name | Q'ty | Remark

1 | B1-2 pFis e Protection cap i 4
2 | B4QAD03.2-01 b e 2 e Delivery valve holder 4
3| BADAD0O3.2-02 W Spindle 4

4 B4QO01.2-03 | b 7 ) i 95 1k Washer for delivery valve | R
5 | B40001.2-04 b il ) A Delivery valve spring 4
6 F‘2-1.1O 1 it R Delivery valve | 4

7 | GB6170-1986 AN Mo Screw M6 12
8 | GBY3-1987 #HE 6 Washer 6 15
. 0 | B40001-04 116 Washer 8
10 | B4QADD3.2-03 i 1 g 44 Washer for delivery valve 4

11 i B40Q001-02 SRS Adjusthle washer e
12 | X119A.0 ‘ AR P/Element | 4
13 | B4Q001.2-08 O WEEEHE-T1 Seal-l 4
14 | B4Q00L.2-10 O BlE e 2 E -1V Seal-IV 4
15 | B4QADO3-01 i 45 5 Adjustble gear 4
3 16 | B4QO01.1-04 Tk Ak Binder bolt 3
: 17 | B4Q0D01-20 B SRET Banjo bolt 1
.é : 18 | BAQOO1-25 -' i Washer 1
3 19 | B4QOOI-16 ViFF B hirorils s asa 1
20 | B4QOO1-17 4 Washer 1
B4QAD03.1-02 I Washer 1
B4QA003.1-01 !, Pk Fuel inlet connection 1
B4Q001-18 Al Washer 4
B4Q001-19 [ 75 Protection washer | 2

- 43
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WAL B Fuel pump assembly

5 ft B % K HE| O
Na. Part Na. Name 'ty | Remark
25 | B4QOO01.6-04 Bk =E s k) Fule back connection screw | 1

56 GB30§-1977 FEk 6G40b : Steel ball 6G40b 1
27 | B4Q001.6-03 [ 371 i 5 9 Spring 1
28 | B4Q001.6-02 #H Washer 1
29 | B4Q001.6-01 BT Serew 1
30 | B4Q001.1-02 Hhig Washer >
31 | B4Q001.1-03 Pl 1 Fuel pipe plug | 1
32 | B4Q0O1-23 B R 7 4T Fixing pin 1
33 | GB297-1994 It 7% F B 30203 Roller bearing 30203 i

= 34 | B4Q0DD1.4-01 o 24 S o A Camshaft adjustble washer |37
35 | B4QAOD1.4-02 | MydE Camshaft 1
36 | GB1099-1979 2 4x6.5%16 Shaft 4x6.5x16 1
37 | BAQADOL4-01 | SEHIERR A Camplate e |
38 | GB297-1994 B o 7% T3 7K 30204 Roller bearing 30204 1

- 39 | B4QADDI-04 | S A s Bearing adjustble washer {7
40 | B4QA001.5-01 O BTG e T B Seal 1
41 | B4QA0OL5-02 | JEIRaR Bearing cap 1
42 | GBB19-85 EBE] Mexl14 Serew Méx14 4
43 | B4QADDI-05 {idrds - Protection case 1
44 | GB93-1987 H$ul8 14 Washer 14 M
45 | GB6171-1986 PR M14x1.5  Screw M14x1.5 1
46 | B4QUOLI-01 HE I 423k S I
47 | B2-2 | AT R Fuel inlet adaptor 1
48 | X4BQARSYO2ZH | £RMS Label !
- 44 -
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s
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LY

' 3 Az g :
WEIH AR S A Fuel pump assembly

i |

mark No.

49

50 |

52
53
54
i)

56

38
59
60
61
62
63

635

67
G8
69
70
71

i =
Part No.

GB827-1986
B4Q001-01
B4Q001.1-06
B4Q023.1-02
B4Q023-02
BAQ023-04
B4Q023-03
B4Q001-07
B4QA001-02
B4Q001-09
B4QA001.3-01
GB29.1-1988
B4QO0I-13
B4QO01-12
B40A003.1-03

GR119-1986

B40001-11
B4Q001-10
B4Q001.1-07
B4Q001-21
B40Q001-22

CBES4.1-1986

| BAQOO1-0&

FRRBSIET 2x5
S ith 3 =R
RV R

i M S A AL
HERE

5 5 A

s Bl BT T
R L
B
AT
SRR

ik
B E
Hik

B4 D5=<12
i [E
SEATReT

P FF 4

IF] 37 4% 2§

1m0 47 24 45
#i[H 9

HAT

P R Mexld

-’E'a' Fr

Name

Label rivet 2x3

Feed pump seal
Rinder bolt
Connection

Washer

Protection washer
Fuel inlet and hack screw
Pump element spring
Pump element spring
Pump element spring
Tappet assy.

Screw Méx14

Plate

Plate seal

Pump housing

Pin D3x12

Washer

Fixing screw

Throttle case

Spring

Ring

Ring 9

Throttle lever

T
E i
O'ty | Remark

"
1

3
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Ut

i
e

FHEAY  Governor

e £ = | & i e &

No. | Part No. Name 'ty | Remark
1 |Toroont | e T e
2 | TQOO1-02 [ Washer 1
3 | GB6172-86 | A M12x1.25 Screw M12x1.25 1
4 | TQOO1-03 T i 2 1o Governor case 1
5 | TQ001.3.1.1-02 | BR4EHT Connect shaft 1
6 | TODOL3.L1-01 | BCiEH] Corinect pin B
7 ! TQ001.3.1-02 e Pin | 2
8 | TQ001.3.1.3-01 B Conneetion housing 1
9 | TQDO1.3.1.3-02 | WHTHT Adjustable level 1
10 | TQDO1.3-19 | iR Adjustable washer 2
11 | TQODO1.3-18 K Washer | 2
12 | GBR96-86 H O 3.5 Ring 3.5 1
13 | TQO1.3.1.3-03 | T &AM Supporting parts 1
14 | GBR18-853 5T M6x10 Screw M6x10 1
15 | GB859-76-ZnD | 25M 6 Washer 6 | 1
16 | TQO01.3.1.2.1-01 | ¥ 33 H Hook for spring 1
17 | TOOOL3-01 | Spring 1
18 | TQOO1.3.1.2.1-02 | SRSFHE A48 Spring 1
: 19 | TOOO2.1.1.1-01 TR Governor shafl 1
20 | GB109-86 WA 4x11 Rivet 1
21 | GB290-89 BhF HK081210 Bearing 2
22 | TQOOL.3.1-03 [ Diaphragm 1
23 | TQOO01.3.1-04 T ELAT e Governor lever 2
24 | TQ002.1.1-01 L 2 Spring 1

rZjldinateh
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i 28

(overnor

| % | 5 =

i Name 'ty I Remark
H A3x16 Pin A3x16 _ 1 -
HE 3k Shaft 1
[FF Lever 1
MR Spring 1
HEIE BRAREE Binder bolt case 1|
AAEE M4 Serew 1 |

| AR Seal 1
Fon Back plate 1
[-EudRig 1) Fixing pin | 1
o L R o S T Fixing screw 15
223 Seal 174
18 Washer 1

| HE3k Plug 1
F AL Lahel 1
5T 2xd Rivet 2x4 2 |
FHE Shaft 2
A BEE MSx10 Bolt M5x10 2
4 2%<10 Fin 2x10 | 2
FoA LR M8 Screw M8 1

1 Washer § 1

i R F4H Governor shaft 1

| T Spring 1

| O BEEHME 9x1.8 - Seal 9x1.8 | 1
4l Coverner cam 1

B ® B
No. Part No.
25 | GBR79-76
26 | TODOL.3.1.2-02
27 | TQ002.1.1.2-01
28 | TOO02.1.1.2-02
29 | TQO02.1.1.2-03
30 | GB8OS-88
31 | TQOO1-01
32 | TOO1.3-03
33 | TQOD1.3-12
34 | TQOD1.3-13
35 | TQOO1.2a
36 | TQOO1-04
37 | TOOOL.3-06
38 | TQOO1.3-04
39 | GB827-86
40 | TQO01.3-09

a 41 | GB29.1-88
42 | GB91-86
43 | GB6177-86
44 | GBR6O-87
45 | TQO01.3-10b
46 iT{}DDl.S—lI
47 | CB3452.1-92
48 | TQO01.3-07
- 48 -
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T B

A A Governor
i we| K B 5 R s #
smark MNo. ' Parl No. Name ‘Q’ly Hemark

; 49 | GB896-86 P 9 Ring 9 ‘ 2

50 | TQDO1.3-02 | BEAEE Spring shaft | 4

51 | GB93-87 g 5 Washer 5 2

52 | GB29.1-88 755k 3EAE MSx15  Bolt M5x15 2

53 | TODOL3-08 MR R Washer | 22

54 | GB819-85 AT M5x10 Screw ‘M5x10 1

55 | TQUO1.3.3-02 Bt Washer 1

56 | TQO02.1.2-01 SR Conneetion plate 1

(57 | TQOO1.3-16 | [ fir g Spring 1

5% | GB3452.1-92 O WEEE 10x1.8  Seal 10x1.8 1

59 | TQOO01.3.3-03 2 4h Stop shaft |

60 | GB3452.1-92 O MEEE 5% 8  Seal 5x1.8 2

al | GBR96-86 #HE 6 Ring 6 2

62 | TQOO1.3-17 L LE Middle shaft 1

63 | TQOO1.3-21 T B8 ET Fule output pin 1

i 64 | TQDO1.3-20 i Washer 1
65 | GB95-8S #HE 6 Washer 6 | 7

66 | GBO3-87 i 6 Washer 6 l 7]

67 | GB5783-86 S5k SEEE M6x25  Bolt M6x25 7

68 | GB3783-86 AL M5%16  Bolt M5x16 2

69 | GBR59-87 #HH 5 Washer 3 4

70 | GB95-85 $hpE 5 Washer 5 4

71 | TQDOZ.2-D1e AR e Stop trestle 1

72 | GB5783-86 Bolt M5x14 2

Aok ogEE Max1d
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I 2% Governor
s i 5 4 # WE & B
Na, Part No. Maimne Q'ty | Remark
73| 10001502 . Bk sl 1|
74 | TQOO1-05 i Washer 1
75 | TQOD1.3-15 EfrEEr Fixing position screw 1
76 | TQOO1.3-14 [ Washer I
77 | TQO01.3-05 o Washer 2
78 | T001.3.2-03 | A M16x]  Screw M16x1 1
79 | TQ0O01.3.2-02 L IE R Bectify bolt case 1
80 | TQO01.3.2-07 IE 4 GF 358 0 8% Reetify spring 1
§1 | TQD01.3.2-01 | iFHEIF ST Rectify lever 1 |
F 82 | TQOO1.3.2-06 FMEAE MI0x]  Screw MI10x] 1
83 | TQDO1.3.2-04 g S iET i Adjustble bolt case 1
84 | GB73-85 ﬁ;ffg BEEWE oo MSx15 |1
85 | GB6172-86 NS E M5 Serew M5 1
% | TQUOL32-05 | e Proteotionong I
. 87 | CB3081-82 s Lead seal wire |
88 | ROO1-01 2 Lead seal | 1
.
|
<50 -
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LAY Starting motor assembly

i & o = % &  lwm| e
No. Pait No. | Name Qty
B[ HRET MS Screw Mj.m_ :
2 iR Baffle
L |n) 5 One—direction clutch
| BESE M6 Bol M6
T Drive housing
BRI S 4 1 Solenoid & drive lever
e i Armature
A5 e B AP Rubber casing
Plres s Field case assemblies
10 | il Brush housing |1
11 I =5 Back housing | 1
12 T M4 Screw M4 1
13 B E A M6 Bolt M& 2

L
I
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7T FHL & e L AR R Charging generator assembly

7}

i IE

Remark
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AHERILEN  Charging generator assembly

el T AT S 4. B

PR T

s i = # i MR A
No. Part No. MName [ Q'ty | Remark
I - I. 490B-52000 i #E ST L AT L L _ Charging gengerator 1 |
2 | 495B-53001 | B . Adjusting lever for generator | 1 | 498BPG
495BT-53001-1 | AL Adjusting lever for generator |1 498BT
3 | GB/T97.1-1985 A 8 Washer 8 1
= 4 | GBM93-1987 FRPEIEE 8 Spring washer & I
5 | CB/TSTS3-2000 | 7540318 M8x25  Bolt M8x25 | 1
.
6 | GB/T5732-2000 LI MI0<80 Bolt M10x80 1
7 | GBTOT1-1985 | P 10 Washer 10 1
§ | GBT93-1987 R 10 Spring washer 1
9 | GB/Te170-2000) AMELE 10 Mut 10 | 1
10 7S FH R MI6 Nut M16 1
11 PR 16 Gasket 16 i
12 | Ei Pulley | 1
13 g Fan | 1
14 PR Inside spacer 1
15 i 5 AL Drive housing assembly =
16 EFEE Stator assembly 1
17 | TR Rutor assembly L |
18 : ! T ol 2R Drive end assembly 1
19 | [ S M5 Tightening bolt M5 | 4
EEE
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BLAMIERS A% S B Ol filter assembly

R R B 5 K | &
MNo. Part Mo, Mame ‘ Qrt}' ! Remark
= (B,
1| 490B-32000B A o Y R 0il filter | =1 '
|
|
|
|
|
|
|
1
|
|
i [ | =Y
56 -
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